Model: TG718S Part number: TG718S Year: 2022




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 450684 CYLINDERHUS HEAD COMP,CYLINDER

2 2 450685 BOLT M6X113 BOLT STUD IN M6*113

3 2 428759 PINBOLT M8X34 PIN BOLT M8X34

4 4 428760 FLANGEBOLT M8X55 COLLAR BOLT M8X55

5 1 428762 VENTILTAKSEL GASKET

6 1 443549 VENTILDAKSEL PAKNING PACKING, HEAD COVER

7 1 443550 ANDER@R TUBE BREATHER

8 1 443608 TANDRIR W20EPR-U PLUG SPARK

9 1 428765 TOPPAKNING HEAD GASKET

10 1 450686 PAKNING GASKET MUFFLER WITHOUT
ASBESTOS

11 450687 B@S PIN DOWER

12 428768 FLANGEBOLT M6X14 COLLAR BOLT M6X14







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 450688 KRUMTAPHUS CRANK CASE

2 2 428770 OLIEPROP/SKRUE OIL PLUG

3 2 428771 PLANSKIVE FOR OLIEPROP FACE PLATE

4 1 428772 PAKDASE 25X41,25X6 OIL SEAL 25X41,25X6

5 1 428773 KUGLELEJE 25X52X15 BALL BEARING 25X52X15
6 1 428774 ARM FOR REGULATOR LEVER

7 1 428775 PLANSKIVE M6X15X0,5 FACE PLATE M6X15X0,5
8 1 443609 SPLIT PIN LOCK

9 2 450689 SKIVE WASHER

10 1 443610 GEAR GOVERNOR ASSY







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 443611 BUNDDAEKSEL CRANKCASE COVER

2 1 428773 KUGLELEJE 25X52X15 BALL BEARING 25X52X15
3 1 428772 PAKDASE 25X41,25X6 OIL SEAL 25X41,25X6

4 1 443612 PAKNING PACKING CASE COVER
5 2 450690 B@S PIN, DOWEL

6 1 428779 BUNDPROP OIL CAP

7 1 428779 BUNDPROP OIL CAP

8 6 428778 FLANGEBOLT M8X32 COLLAR BOLT M8X32




@o/

%@
b



POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 450691 STEMPELRINGESAT RING SET

2 1 450692 STEMPEL PISTON

3 1 428785 KRYDSPIND CROSSHEAD TUBE

4 2 428786 LASERING LOCKING RING

5 1 450693 STEMPELARM ROD ASSY CONNECTING
6 1 450694 KRUMTAP CRANKSHAFT COMP







POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION
1 2 428789 VIPPEARM ROCKING LEVER
2 1 428790 STYREPLADE VALVE GUIDE

3 1 428791 JUSTERINGSM@TRIK VALVE SEAT

4 1 450695 KNASTAKSEL CAMSHAFT ASSY
5 2 428793 ST@DSTANG PUSH ROD

6 2 428794 ST@DSTANGSFOD VALVE SEAT

7 1 428795 PAKDASE GUARD

8 1 428796 JUSTERINGSM@TRIK VALVE SEAT

9 2 443554 VENTILFJEDER SPRING VALVE
10 1 428797 PAKNING FOR VENTILSADE | GASKET

11 1 428798 VENTIL FOR UDST@DNING VALVE

12 1 428799 VENTIL FOR INDSUGNING VALVE







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 450696 REKYLSTARTER STARTER ASSY

2 1 450697 SNOR ROPE

3 1 450698 HANDTAG KNOB RECOIIL STARTER
4 1 450699 BLASEHUS COVER COMP FAN

5 1 450700 REKYLSTARTER KPL RECOIL STARTER COMP
6 4 450701 FLANGEBOLT 6X8 BOLT FLANGE 6X8







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 428811 FLANGEBOLT M6X20 COLLAR BOLT M6X20
2 1 428812 SIDEDAKSEL SIDE CAP

3 2 428813 FLANGEBOLT M6X8 COLLAR BOLT M6X8
4 1 428814 SIDEDAKSEL SIDE CAP







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 450702 KARBURATOR CARBURETOR

2 1 428816 PAKNING VED INSOLATOR GASKET

3 1 428817 INSOLATOR INSULATOR

4 1 450703 PAKNING PACKING CARURETOR
WITHOUT ABESTOS

5 1 450704 PAKNING GASKET AIR CLEANER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 450705 TANDSPOLE KPL COIL ASSY IGNITION WITH
COVER

2 2 428821 FLANGEBOLT M6X30 COLLAR BOLT M6X30

3 1 428822 SVINGHJUL FLYWHEEL

4 1 428823 BLASEHJUL FAN

5 1 428824 STARTTRISSE STARTER SPOOL

6 1 428825 MJTRIK SPECIEL NUT







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 428813 FLANGEBOLT M6X8 COLLAR BOLT M6X8

2 1 450706 FJEDER SPRING GOVERNOR

3 1 428827 BOLT FOR REGULATOR ARM BOLT

4 1 443618 REGULATORARM ARM GOVERNOR

5 1 428805 FLANGEBOLT M6X8 COLLAR BOLT M6X8

6 1 428831 FJEDER FOR RETURGAS SPRING

7 1 450707 FJEDER SPRING THROTTLE RETURN
8 1 428832 REGULATOR REGULATOR







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 450708 LUFTFILTER KPL AIR CLEANER ASSY

2 1 450709 LUFTFILTER BASE ELBOW COMPARE CLEANER
3 1 450710 PAKNING SEALING GASKET STEADIER
4 1 450711 LUFTFILTER ELEMENT AIR FILTER ELEMENT

5 1 450712 LUFTFILTER COVER AIR FILTER COVER

6 1 450713 VINGEM@TRIK M6 M6 BUTTERFLY NUT







POS

QTY

PARTNUMBER

BESKRIVELSE

DESCRIPTION

450714

UDST@DNING KPL

MUFFLER ASSY WITH HEAT-
RESISTANCE GRID




2 Fr""is :
E(//;,L:&_:;Ii _ rd / i

B Nalsi



POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 450715 BRAENDSTOFTANK KPL TANK COMP ., FUEL

2 1 450716 TANKLAG CAP,FUEL FILLER

3 1 450717 PAKNING PACKING , FUEL FILLER CAP

4 1 450718 FILTER FILTER , FUEL

5 1 450719 BRAENDSTOFTANK TANK FUEL

6 1 450720 PAKNING PACKING , JOINT

7 1 450721 SLANGESTUDS JOINT COMP, FUEL TANK

8 1 450722 BRANDSTOFSLANGE TUBE,FUEL

9 2 428849 KLEMME FOR CLAMP
BRAENDSTOFSLANGE

10 2 428805 FLANGEBOLT M6X8 COLLAR BOLT M6X8

11 1 428850 FLANGEBOLT M6X28 COLLAR BOLT M6X28




